



Test Report

Report No.:FJHJ241128459

Date:Dec.02,2024

Page 1

Applicant Information: Applicant:Quanzhou Ecoloom Bag Co., Ltd
Address:—

Sample Information

Sample information provided by the applicant: Sample Name: A: Rubber Puller B: PE Piping
Sample Received Date: Nov.28,2024
Test Period: Nov.28,2024 to Dec.02,2024

Summary of Test Results

Test Requested:	Conclusion
1.As specified by client,to determine the Aging performance in the submitted sample.	—
2.As specified by client,to determine the Tensile strength of the submitted sample.	—

Fu jian H J quality inspection technical service co.,LTD
Authorized signatory



3/F,Xingye Building ,Tongyuan Street ,Fengze District,Quanzhou,Fujian ,China 362011
Tel: (86-595)22690022 Fax: (86-595)22690033 http://www.fjhjzj.com



Test Report

Report No.:FJHJ241128459

Date:Dec.02,2024

Page 2

Test Result(s):

1.Aging performance:

Test Item	Test Method	Client's Requirement	Result	Judge
			B	
Aging performance	Temperature 70℃, 90%RH Test 72h	—	The Temperature 70℃, 90%RH,Test 72h After test, No significant changes on the surface	—

2.Tensile strength:

Test Item	Test Method	Client's Requirement	Result	Judge
			A	
Tensile strength (N)	GB/T 3923.1-2013	—	200	—